
Test Report

Luminance

Nr.: BOSI220530bJ

Commissioner Borosil Renewables Limited
Ankkleshwa Raj Pipala Road, Village-Govali
Taluka-Jaghadia, Dist.-Bharuch
State Gujarat
India

Test Material Selene-Anti Glare Glass (3.2 mm) Smooth side, with Lighttrap
Anl. 19.5.2022 (prism side measured) - Set 3

Test Method BRDF of front side (light trap attached to back side)

Results Reflected luminance at bright sunshine*: LV,10° = cd/m2

(near normal incidence of 100'000 lx)

Scattering plot for bright sunshine (100'000 lx) for an incident angle of 10°:

hier *Messprotokoll10EN.png einfügen

Rapperswil, 09.06.2022

*  20'000 cd/m2 allowed for airport installations: "Certification Specifications and Guidance Material for Aerodromes Design", 
CS-ADR-DSN, Issue 2, 29 January 2015


